N° de série / Serial number
-638----- --

CL 40

robot@coupe®

Ne

-

ncienne Transmission

A

ouvelle Transmission
7New 1:ransm7|sswn7 |

Old Transmission

 _

[Maj : 01/2014 | REV:c




robot@coupe® CL 40

N° de série / Serial number

-638----- - -
Index | Piéce/Part | Désignation Description
1 27 400 | ACCESSOIRE COUPE-LEGUMES VEGETABLE SLICER ATTACHMENT
2 49 033 | TETE COUPE-LEGUMES COMPLETE VEGETABLE SLICER HEAD
3 29 880 | ENS POUSSOIR PUSHER ASSEMBLY
4 49 036 | GUIDE POUSSOIR PUSHER GUIDE
5 118 324 | POUSSOIR CAROTTES ROUND PUSHER
6 49 037 | COUVERCLE COUPE-LEGUMES VEGETABLE SLICER LID
7 117 452 | POIGNEE HANDLE KNOB
8 103 703 | POUSSOIR LEGUMES VEGETABLE PUSHER
9 104 921 | DISQUE EVACUATEUR SLING PLATE
10 49 034 | CUVE COUPE-LEGUMES VEGETABLE SLICER BOWL
11 49 035 | ENS RONDELLE D'ACCROCHAGE LOCKING WASHER ASSEMBLY
12 49 029 | ENS SUPPORT MOTEUR MOTOR SUPPORT ASSEMBLY
13 104 122 | GRILLE VENTILATION VENT COVER
14 501 010 | BAGUE ETANCHEITE MOTOR SEAL
15 104 070 | CAPSULE CACHE VIS BOLT COVER
16 29 356 | ILS COMPLET COUPE-LEGUMES VEGETABLE REED SWITCH
17 102 913 | CLAVETTE PLASTRON PANEL KEY
18 102 911 | SUPPORT PLATINE PCB SUPPORT
19 117 703 | CLAVETTE FIXE PLATINE PCB KEY
20 104 131 | PROTEGE PLATINE PCB PROTECT
21 49 031 | ENS TABLEAU COMMANDE SWITCH ASSEMBLY
22 49 032 | PLAQUE FRONTALE FRONT PLATE
23 39 112 | ENS SOCLE BASE ASSEMBLY
24 39 928 | PIEDS (x4) FEET (x4)
27 102 923 | POULIE RECEPTRICE LARGE PULLEY
28 102 924 | POULIE MOTRICE SMALL PULLEY
29 503 940 | COURROIE BELT
30 504 229 | ROULEMENT MOTEUR SUPERIEUR 6002 2RS UPPER BALL-BEARING 6002 2RS
31 600 457 | ROULEMENT MOTEUR INFERIEUR 6201 2RS LOWER BALL-BEARING 6201 2RS
32 117 610 | VENTILATEUR MOTEUR MOTOR FAN
33 108 173 | EVACUATEUR CHOUX CABBAGE EJECTOR
34 39 148 | KIT SUPPORT TRANSMISSION TRANSMISSION KIT
35 39 152 | ENS. AXE TRANSMISSION TRANSMISSION SHAFT ASSEMBLY
Index Désignation Description
A CABLE D’ALIMENTATION POWER CORD
M MOTEUR MOTOR
P CARTE DE COMMANDE CONTROL BOARD
X CONDENSATEUR DE DEMARRAGE STARTING CAPACITOR
Y RELAIS DEMARRAGE MOTEUR MOTOR STARTING RELAY
Machine Voltage A M P X1 Y1
2 149 Pack 2D UK
504 275
24571 UK
2 148 Pack 2D AUST 24015001
504 278
24 572 AUST
24577 DK 504 276 3122 500 289
24576 CH 504 292 103 691 600 018
2 008 Pack 4D SWE 230/50/1
2 150 Pack 6D SWE 504 274
24 570
24584 SAU 504 275
504 674
24594 BRA 220/60/1 39 604 3195
24 574 504 274 600 018 504 674
24 575 120/60/1 504 277 3125 103 690 603 669 500 296

| Maj : 01/2014 | REV:c




robot ¢ coupe’

CL40

Diagram n°1

Index PDF

A

M

X1

Y1

10

11

12

13

14

15

16

Référence

504274

31228

103691S

600018S

600018
600018S

500289S

500289
500289S

27400

49033

29880

49036

118324
118324S

49037

17452
1174528

103703

404924
1049218

49034

49035

49029

104122

501010
5010108

104070

29356

Designation commerciale
CAVO DI ALIMENTAZIONE
[Spare parts translation not found]
[Spare parts translation not found]
[Spare parts translation not found]

CONDENSATORE PER AVVIAMENTO

[Spare parts translation not found]

RELAIS AVVIAMENTO

[Spare parts translation not found]
[Spare parts translation not found]
CUSCINETTO

[Spare parts translation not found]

PRESSORE CIRCOLARE

[Spare parts translation not found]

MANIGLIA PRESSORE CL50E/GOUR

PRESSORE CIRCOLARE

DISCO ESPULSORE

[Spare parts translation not found]
[Spare parts translation not found]
[Spare parts translation not found]
GRIGLIA DI VENTILAZIONE

ANELLO 15 X 35X 6

COPRIVITE BLOCCO MOTORE

MICROINTERRITTORE ROSSO TAGLIAVERDURE

Page 1/2




robot ¢ coupe’ CL40 Diagram n°1

17 102913 CHIAVETTA DI CHIUSURA

18 102911 SUPPORTO SCHEDA ELETTRICA
19 117703 FERMO SCHEDA

20 104131 PROTEZIONE SCHEDA

21 49031 [Spare parts translation not found]
22 49032 [Spare parts translation not found]
23 39112 BASE D'APPOGGIO

24 39928 PIEDI (X4)

25 29604 SUPPORTO MOTORE

26 104125 SUPPORTO TRASMISSIONE

27 102923 PULEGGIA

28 102924 PULEGGIA MOTRICE

29 503940 CINGHIA DI TRASMISSIONE

30 504229 CUSCINETTO 6002

31 600457 CUSCINETTO MOTORE

32 117610 VENTOLA DI RAFFREDDAMENTO MOTORE
33 108173 [Spare parts translation not found]
34 39148 [Spare parts translation not found]
35 39152 [Spare parts translation not found]

Page 2/2



